CYLINDER HEAD: TIMING SYSTEM FOR DUCATI 848 EVO 2012

CYLINDER HEAD: TIMING SYSTEM for Ducati 848 EVO 2012
 
(1)  88650511A
O-RING 12.39X3.53 (PACK OF 2)
 
(1)  88650511A
O-RING 12.39X3.53 (PACK OF 2)
 
(1)  88650511A
O-RING 12.39X3.53 (PACK OF 2)
 
(1)  88650511A
O-RING 12.39X3.53 (PACK OF 2)
 
(2)  70350022A
RING NUT M17X1
 
(2)  70350022A
RING NUT M17X1
 
(3)  77915093A
SCREW, SPECIAL (PACK OF 5)
 
(3)  77915093A
SCREW, SPECIAL (PACK OF 5)
 
(3)  77915093A
SCREW, SPECIAL (PACK OF 5)
 
(3)  77915093A
SCREW, SPECIAL (PACK OF 5)
 
(4)  85610743A
WASHER, SPECIAL
 
(4)  85610743A
WASHER, SPECIAL
 
(4)  85610743A
WASHER, SPECIAL
 
(4)  85610743A
WASHER, SPECIAL
 
(5)  24712871B
COVER CYLINDER HEAD, HORIZONTAL
 
(6)  24712881B
COVER CYLINDER HEAD, VERTICAL
 
(7)  25510193A
TIMING BELT PULLEY, DRIVEN T20
 
(7)  25510193A
TIMING BELT PULLEY, DRIVEN T20
 
(7)  25510193A
TIMING BELT PULLEY, DRIVEN T20
 
(7)  25510193A
TIMING BELT PULLEY, DRIVEN T20
 
(8)  78810941A
SEAL, SPARK PLUG HOLE
 
(8)  78810941A
SEAL, SPARK PLUG HOLE
 
(9)  78810931A
GASKET CYLINDER HEAD COVER
 
(9)  78810931A
GASKET CYLINDER HEAD COVER
 
(10)  16010941A
FLANGE
 
(10)  16010941A
FLANGE
 
(10)  16010941A
FLANGE
 
(10)  16010941A
FLANGE
 
(11)  14823471C
VERTICAL INTAKE CAMSHAFT
 
(12)  68050061A
WOODRUFF KEY 3X5 (PACK OF 5)
 
(12)  68050061A
WOODRUFF KEY 3X5 (PACK OF 5)
 
(12)  68050061A
WOODRUFF KEY 3X5 (PACK OF 5)
 
(12)  68050061A
WOODRUFF KEY 3X5 (PACK OF 5)
 
(13)  87310051A
PLUG 18 MM (PACK OF 5)
 
(13)  87310051A
PLUG 18 MM (PACK OF 5)
 
(13)  87310051A
PLUG 18 MM (PACK OF 5)
 
(13)  87310051A
PLUG 18 MM (PACK OF 5)
 
(14)  14823481C
HORIZONTAL EXHAUST CAMSHAFT
 
(15)  14823461C
HORIZONTAL INTAKE CAMSHAFT
 
(16)  77950302A
SCREW TC M6X12 (PACK OF 10)
 
(16)  77950302A
SCREW TC M6X12 (PACK OF 10)
 
(16)  77950302A
SCREW TC M6X12 (PACK OF 10)
 
(16)  77950302A
SCREW TC M6X12 (PACK OF 10)
 
(17)  93050071A
SEAL, OIL BAVISLRSX7 24-35-7
 
(17)  93050071A
SEAL, OIL BAVISLRSX7 24-35-7
 
(17)  93050071A
SEAL, OIL BAVISLRSX7 24-35-7
 
(17)  93050071A
SEAL, OIL BAVISLRSX7 24-35-7
 
(18)  14823491C
VERTICAL EXHAUST CAMSHAFT
Part number Description
# 1
88650511A
O-RING 12.39X3.53 (PACK OF 2)
# 2
70350022A
RING NUT M17X1
# 3
77915093A
SCREW, SPECIAL (PACK OF 5)
# 4
85610743A
WASHER, SPECIAL
# 5
24712871B
COVER CYLINDER HEAD, HORIZONTAL
# 6
24712881B
COVER CYLINDER HEAD, VERTICAL
# 7
25510193A
TIMING BELT PULLEY, DRIVEN T20
# 8
78810941A
SEAL, SPARK PLUG HOLE
# 9
78810931A
GASKET CYLINDER HEAD COVER
# 10
16010941A
FLANGE
# 11
14823471C
VERTICAL INTAKE CAMSHAFT
# 12
68050061A
WOODRUFF KEY 3X5 (PACK OF 5)
# 13
87310051A
PLUG 18 MM (PACK OF 5)
# 14
14823481C
HORIZONTAL EXHAUST CAMSHAFT
# 15
14823461C
HORIZONTAL INTAKE CAMSHAFT
# 16
77950302A
SCREW TC M6X12 (PACK OF 10)
# 17
93050071A
SEAL, OIL BAVISLRSX7 24-35-7
# 18
14823491C
VERTICAL EXHAUST CAMSHAFT
Here are all the parts relating to the CYLINDER HEAD: TIMING SYSTEM of your 2012 848 EVO. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...